

TEST REPORT

Date: 22 June 12
TN 415737

REPORT ON

ORDER NUMBER Not Stated

One sample of woven fabric, submitted by Tineke Verbruggen, on behalf of Bru Textiles NV, Satenrozen 2a B - 2550 Kontich Belgium

IDENTIFICATION AND INFORMATION RECEIVED

Design: Delis TT
End Use: Bedcovers
Stated Composition: Not Stated

Work received 13/06/2012
Work completed 21/06/2012

TESTS REQUESTED

British Standard: Methods of Test

Ignitability of Bedcovers and Pillows by Smouldering and Flaming Ignition Sources



Jonathan Foister
Laboratory Operations Manager - Textiles

RPPT/

This certificate comprises 2 pages and is subject to the UL-STR conditions of business
** denotes this test is not on our UKAS schedule

All results relate only to the sample(s) received for testing.

This test report shall not be reproduced except in full without the prior written permission of the testing laboratory.
The test results provided do not take into account Uncertainty of Measurement. The uncertainty budgets may be supplied on request



RESULTS

British Standard Method of Test

**Ignitability of Bedcovers and Pillows by Smouldering and Flaming Ignition Sources:
 BS 7175:1989**

The test was carried out to BS7175: 1989, Section 3

“The following test results relate only to the ignitability of the test specimen under the particular conditions of the test and are not intended as a means of assessing the full potential fire hazard of the bedcovers in use”

Tested as Received

<u>Ignition Source</u>		<u>Specified Time</u>	<u>Behaviour at Specified time</u>		<u>Behaviour on Dismantling</u>		<u>Ignited/ Not Ignited (I.NI)</u>	<u>Comments</u>
<u>Number</u>	<u>Position</u>		<u>Initial</u>	<u>Repeat</u>	<u>Initial</u>	<u>Repeat</u>		
5	A	10 Minutes after ignition of crib	Flaming ceased 3 minutes and 45 seconds after crib ignition. Crib glowing ceased 7 minutes and 11 seconds after crib ignition	Flaming ceased 3 minutes and 36 seconds after crib ignition. Crib glowing ceased 7 minutes and 19 seconds after crib ignition	N/A	N/A	NI	Damage did not exceed the limits specified in BS 7175: 1989
5	B	10 Minutes after ignition of crib	Flaming ceased 3 minutes and 10 seconds after crib ignition. Crib glowing ceased 7 minutes and 21 seconds after crib ignition	Flaming ceased 3 minutes and 4 seconds after crib ignition. Crib glowing ceased 7 minutes and 35 seconds after crib ignition	N/A	N/A	NI	Damage did not exceed the limits specified in BS 7175: 1989

Conclusion: The sample **PASSES** the flammability requirements of BS 7175: 1989Section 3 Ignition source 5

Please note: Testing was conducted on our behalf by a laboratory accredited by UKAS to perform the test method detailed above.



Jonathan Foister
 Laboratory Operations Manager - Textiles